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SHEN ZHEN CAZN ELECTRONIC CO., LTD

Shown on Report
Hiy bi[§

TR IR E A E R 381 5 Anlom RHE[E C #: 5 JZ

5TH FLOOR, C BUILDING, NO 381 HUATING ROAD, DALANG
STREET, LONGHUA DISTRICT, SHENZHEN CHINA

Address
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The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client
FE i 2R
Sample Name
BISEER
Client
Information

Reference

FE R HOIR S
Sample Receiving State
B U H 30
Sample Received Date
FE AL H 3
Testing Period

#ft
Approved by

E 71

E 71
E7,E10,E13,E16,E-USB,E-
RJ45,E-FDDI,E-HDMI
E7,E10,E13,E16,E-USB,E-
RJ45,E-FDDI,E-HDMI
B

Normal

2024.01.30

Jan. 30, 2024
2024.01.30-2024.02.05
Jan. 30, 2024-Feb. 5, 2024

LT

Date

Complaint call:0755-33681700

E &%l

E &%l
E7,E10,E13,E16,E-USB,E-
RJ45,E-FDDI,E-HDMI
E7,E10,E13,E16,E-USB,E-
RJ45,E-FDDI,E-HDMI
EH

Normal

Inspection & T

2024.02.05
Feb. 5, 2024

No. REAAATSE2B

JTRBEYNITTFE X 70 [X 5 Lk
Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China

Complaint E-mail:complaint@cti-cert.com
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Test Requested
s R HE
No. Test Item
IPX7
1
IPX7
IP6X
2
IP6X

WG R: 12 W5 2L .
Test Result(s): Please see the following pages.

W
Tested Sample(s)
RS FERmA TR g
Sample No. Sample Name Quantity
E &5
A2240060892101001 1pc
E %51 P
E &5
A2240060892101002 1pc
E %71 P
B
Sample Photo(s)
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Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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WRATE 1: IPX7
Test Item1: IPX7
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WK% Test Equipment

F3 T
Page 3 of 7

BHBK

Equipment Name

B o5
Model

Bl K S iR B AL
Waterproof grade testing machine

JX1040

2.  IIEZ%A Environmental Conditions

BE: 23.7C B 52%RH

o,
(]

Temperature:23.7°C,

Humidity:52%RH

3. MRkR¥E Test Standard: GB/T 4208-2017

4. WRFAM

Test Condition

FE A IO B S A T 7K T 2000mm

M) 30min

The lowest point of the sample is located 1000 mm

Test duration: 30min
5. WRAER

Test Result(s)

FE S
Sample No.

HE MR

Criterion

MifAeAPS
(HR 2D
Test result
(Visual inspection)

45k

Conclusion

A22400608
92101002

FEMANEBICKBEN, WA KBEN, A
RERE N B SE Sy AR A, DIREIEH . FEG FRTCKIEN
There is no water inside the sample. If No water enters the

water enters, it cannot enter or endangers sample

the live parts, and the function is normal.

i

Pass

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@x

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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Sample Photo(s) after the test
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WA HE 2: 1P6X
Test Item2: IP6X

1.

WK% Test Equipment

8- Zi B 5
Equipment Name Model

Imm 50 R ET

SHQG-D1N
1mm Test Probe Q

IP Bl 223848
Dust Tester

KXT1410

3.

4,

1% %4 Environmental Conditions

HE: 225G MBJE: 62%RH

Temperature:22.5°C; Humidity:62%RH

MR FRHE Test Standard: GB/T 4208-2017

PR

Test Condition

B Imm FREREE 0 AN R 4R R St SR 23

FERE b 4T 0 7 FRAS 3l SO R AN 40-60 5 A E R e N R 1 5 RAEERZE N T
2kPa 7ER A I AH HIEZL IR 2h

Use a test probe with a diameter of 1mm to probe the gap part of the sample with a force of
IN.

Put the sample in a negative pressure state, the pumping rate is 40~60 times the volume of the
shell per hour, and the pressure difference between the pressure in the shell and the atmospheric
pressure is less than 2kPa, and the test is continuously performed for 2h in the dust-proof test

box.

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

w.cti-cert.com  E-mail:info@t
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Test Result(s)

. ‘ MAEE R (R ED) .
T TRS) H 58 K i
o Test result .
Sample No. Criterion . . . Conclusion

(Visual inspection)

NIEEe e > [

BRI AR R, | R RN
1:%%%?\]%5%923[&)\0 TZILIK’ ﬁﬂﬂp‘]ﬁg%ilﬁ)\o

A22400608 The test probe cannot enter FE

The test probe cannot enter the
92101001 ) the inside of the sample, and Pass

inside of the sample, and the L .
. ) the inside of the sample is
inside of the sample is dustless.

dustless.

WA B
Test Photo(s)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Sample Photo(s) after the test
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B ARG PR S RARE B, DI AETTEER AL RS R
Remark: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.
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Statement:
LAGIR & EHE NS T T B Rl & g% 2 o AL
This report is considered invalid without approved signature, special seal and the seal on the
perforation;
2Rk T A TR B HIE . FE S KRE S S SR, FRiE R RO H S £ 5, CTI
RAZ SRS
Company Name and Address shown on Report, the sample(s) and sample Information was/were
provided by the applicant who should be responsible for the authenticity which CTI
hasn’t verified,;
B A T A 45 AN S i 7 5T
The result(s) shown in this report refer(s) only to the sample(s) tested;
4 KR% CTI BHFE, A ZH AR
Without written approval of CTI, this report can't be reproduced except in full;
SRR PRI AR S PN ER E R, SO,
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
*kk T&%%;ﬁ *kKk
*** End of Report ***
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